QuickConveyor Logo
home |
modules_drawings |
products |
sales information |
Engineering |
Contact Information |
Bar
Conveyor Products
PRODUCT Q154 - STRAIGHT LEG
Conveyor product info
   STRAIGHT LEG
   STRAIGHT LEG

view larger


APPLICATION NOTES:
Provides a leg that can be located anywhere on a straight conveyor.


  • Leg can be installed over any guide rail bracket with extra guide rail spacers next to existing spacers.
  • Leg can be installed at joints between straights.
  • Legs can be installed between guide rail brackets by drilling two 3/8" diameter holes through chain track on centerline.
  • Legs should be installed so longest conveyor span between legs is 8' or less.
  • Conveyor height to top of chain is adjustable between 36" and 41".
  • Leg tube is 1 1/2" Sch. 10 stainless pipe.
  • Leg tube can be cut for lower conveyor heights.
  • Leg tube can be replaced for higher conveyor heights.
  • Leg feet can be adjusted for uneven floors +/- 2".
  • Leg feet are 3 1/8" diameter and have two holes for 5/16-18 NC bolts for floor anchoring.
  • All parts required to bolt leg to conveyor are provided.
PARTS INCLUDED:
Part # Qty. Part Name
4 4 GUIDE RAIL SPACER
14 4 1/4" GUIDE RAIL BLOCK SPACER
28 2 STRAIGHT LEG BRACKET
38 1 LEG TUBE
48 1 LEG FOOT
144 24 1 1/2" SCH. 10 SS PIPE - 21'
159 1 SQUARE LEG TOP
171 1 2" ROUND 5/8-11NC TUBE END
188 1 SQUARE LEG PLATE
16 6 5/16-18NC SERRATED FLANGE NUT
26 8 5/16" FLAT WASHER
126 4 5/16-18NC x 1 3/4" HEX HEAD BOLT
130 2 5/16-18NC x 5 1/2" HEX HEAD BOLT